m
=)
=
=
=

fenuep
uone|ereu|

INSTALLATION AND CONNECTION MANUAL

Safety Precautions

« For your own safety, please read this manual thoroughly before installation and connection. Please

beaware of the following precautions:

Symbol Identification

This manual uses symbols and icons to indicate
safety precautions and concerns during the
installation procedure. Be sure to carefully
read and understand each precaution prior to
beginning the installation.

A WARNING

This symbol is intended to alert the user to the
presence of important operating instructions. Failure
to heed the instructions may result in severe injury or
death.

/\ CAUTION |

This symbol is intended to alert the user to the
presence of important operating instructions. Failure
to heed the instructions can result in injury or material
damage.

Before Use

A WARNING

« Confirm the battery voltage of the vehicle to be
installed. This unit is designed only for vehicles with
DC 12V power supply.

« Disconnect the negative terminal of the battery
before connecting wires, otherwise an electric
shock, injury by short circuit may occur.

\ Car battery

164 =3

Installation Precautions

A WARNING

* When installing the unit to a vehicle with an airbag
system, never install it in a place where it may affect
the operation of the airbag.

» Do not install this unit in the following locations:

A location interfering with the driver’s visual range
or operation.

A location where the gear shift or brake pedal are
hindered.

A location where passengers are at risk.

An unstable location, or where the system may fall.

/\ CAUTION

« Do not install the system in the locations described
below. This may cause a fire, accident or electrical
shock:

A location exposed to rain or dust.
An unstable location, or where the system may fall.

« Do not install this unit in a place exposed to direct
sunlight, heat or a place where the vent holes or
heat radiation holes are covered.

« Ensure a minimum distance around the apparatus
for sufficient ventilation.

» Do not place naked flame sources, such as lighted
candles on the apparatus.

« Use the apparatus only in moderate climates (not in
tropical climates).




Installation Notes

A WARNING

ysibuz

Please note the position of pipes, tanks and electrical
wirings before installing the unit into the vehicle;
failure in avoiding these may cause a fire ormalfunction.

/\ CAUTION

« Use only the supplied parts. If unspecified parts are
used, they may cause damage.

lfenuep
uone|ereu|

« Any holes made in the body of the vehicle should
be sealed with a silicon adhesive. If exhaust fumes
or water penetrates into the vehicle, this may cause
an accident.

« Fasten the bolts securely when installing the unit. If
the bolts are loose an accident or malfunction could
occur.

Connection Notes

A WARNING

« Loom all cables according to the instruction manual,
S0 as not to hinder operation.

Wire the connecting cords/cables away from
high temperature areas. If the coatings of the
cables melt, it could cause an accident/fire by a
short circuit. Take care when wiring in the engine
compartment.

When wiring the connecting cables in a vehicle with
an airbag system, never feed the cables through
a place where it may affect the operation of the
airbag.

An airbag not operating correctly in an emergency
may cause increased injury.

/\ CAUTION

Verify wires with a digital multi-meter prior to
making any connections. Many new vehicles use
multiplexed and/or low voltage circuits that can be
damaged if a test light or logic probe is used.

Connect cables appropriately. If a wrong connection
is made, this may cause a fire or accident.

When passing cables through the body of the
vehicle, use non-conductive grommets. If the
coatings of the cables are worn out by rubbing, this
may cause an accident, fire or a short circuit.

After wiring cables, fix them with insulation tape.

Be sure to switch off the vehicle when connecting
or disconnecting cords to/from the unit, otherwise
an electric shock, injury or accident may occur.

z3 165



m
=)
=
=
=

fenuep
uone|ereu|

Accessories and Part names

Accessories

D MaIN UNIE oo
(@ Commander (8.09 ft/2.46 m).... ..
(@) TWEELET Kil....oovvecveeeeeee e

® Mounting bracket..............ccc.c......
(® Power supply cable (8.22 ft/2.5 m)” ..
(@ Speaker input cable (6.58 f/2 m).................. 1

* Ground cord length is 6.58 ft/2 m.

Part names

=7 AASR
{44 thbyb

POWER input terminal
Connect the power supply cable.

USB input terminal
Connect the USB cable A.

COMMANDER input terminal
Connect the commander cable.

DIGITAL IN OPTICAL terminal
Connect the digital (Optical) input cable (sold
separately).

DIGITAL IN COAXIAL terminal
Connect the digital (Coaxial) input cable (sold
separately).

[61[7] PRE IN CH1 CH2 terminal
[6]is the analogue channel 1 input, and [7] is the
analogue channel 2 input. Connect the analogue
RCA input cable (sold separately).
SPEAKERS IN terminal
Connect the speaker input cable.

4

. &

166 =3

USB cable A (1.64 ft/0.5 M) ..cccoeoviveeiiiieens
(@ USB cable B (0.49 ft/0.15 m) ....
Machine screw (M2.6 X 6 MM)...........c..........
(D Tapping screw (5 X 16 MM) .......cccceeverrenee.
@@ Velcro tape (Male/Female) ............cccveuveneae.
(39 Owner’s manual, Installation manual &
Warranty Card.........c.ccooeveirieiiciiieiieneeinn 1

FEE g5 8 -
ko

[91710 PRE OUT CH1 CH2 terminal
[9]is the analogue channel 2 output, and [10] is the
analogue channel 1 output. Connect the analogue
RCA output cable (sold separately).

DIGITAL OUT SW2 (MONO) terminal
Connect the Full Digital Subwoofer (sold separately).

DIGITAL OUT SW1 (MONO) terminal
Connect the Full Digital Subwoofer (sold separately).

DIGITAL OUT SP (Rear) terminal
Connect the Full Digital Speaker (sold separately).

DIGITAL OUT SP (Front) terminal
Connect the Full Digital Speaker (sold separately).

DIGITAL OUT TW output terminal
Connect the supplied Tweeter.




Installation

m

>

/\ CAUTION 8

0

« Be sure to install the main unit, the commander and cables so as not to obstruct driving. =
« Do not install the main unit and the commander where the temperature becomes high such as the dashboard.

This may cause malfunctions or deformation. _

=B

. . . 52

Installing the main unit and the commander =

-0

=1

1. Install ® the mounting bracket to the main unit using with (0 the machine screws.
2. Secure the main unit to the vehicle using with @) the tapping screw.

3. Install @ the cover to the main unit.

4. Install @ the commander.

(Tapping screw

@Cover (65 x 16 mm)

(0Machine screw
(M2.6 x 6 mm)

(®Mounting bracket

Installing the tweeter
» For the installation, refer to the installation manual supplied with the tweeter kit.

Wiring and Connections

Tuning connections

NOTE
Always use the supplied USB cable A and B for tuning.

USB cable B
@

USB cable A

Fa

@ USB - micro USB cable (sold
1 separately)

Lightning® cable (supplied with iPhone®/iPad®)

For more details on compatible smartphones and tablets, visit our website at http://www.clarion.com

zz 167



Analogue input connections Digital input connections

Android smartphone

Commander @ Commander

m
=)
=
=
=

zg . Source Source
28 Source unit i i
25 unit unit
[TR=4
-0
° 0000
[9)
(6] 7] (0]
Il
o ) @ 0 @
1 - 1 -
@ Speaker input connector™ @ Power supply cable
@ Speaker input L/+ cord (White) For more details on cable wiring, refer to power
@ Speaker input L/- cord (White/Black) cable wiring.
@ Speaker input R/+ cord (Grey) @ Digital (Coaxial) cable (sold separately)™
@ Speaker input R/- cord (Grey/Black) @ Digital (Optical) cable (sold separately)
@ RCA cable (analogue input) (sold ® USB cable A
separately)™ @® USB - micro USB cable (sold separately)
@ Commander ® OTG (USB On-The-Go) cable (sold
separately)
*1 The analogue input cable (speaker input) and RCA input cable cannot be used at the same
time.

* 2 Check where to connect the RCA cable before connecting.

* 3 The digital cable will come loose/disconnect easily. Reconnect the digital cable to the main
unit as there is no sound once the cable is disconnected.

Power cable wiring

lllumination cord (Orange/White)
Connect to the vehicle illumination signal to activate the display
dimmer function.

Accessory (ACC) cord (Red)
Connect to the terminal controlled by the ignition switch.

% Ground (Black)
Connect to a metal part of the vehicle frame with the screw.

+12V main power (Yellow)
Connect directly to the vehicle battery using a capacity cord with
enough current. (Recommended)

Remote ON cord (Blue/White)
Connect to the remote turn-on of the external amplifier.

168 =3



/\ CAUTION

Disconnect the negative terminal of the battery before installation to prevent malfunction.

ysibuz

Output connections
T —— O Tweeter
® z7 Full Digital Speaker (Front) (sold
separately)
® z7 Full Digital Speaker (Rear) (sold

separately)
oo o ® z25W Full Digital Subwoofer (sold separately)
® ® RCA cable (analogue) (sold separately)™
® Analogue power amplifier (sold separately)™

lfenuep
uone|ereu|

@ Analogue speaker (sold separately)
@ Analogue subwoofer (sold separately)

* 4 Check where to connect the RCA cable before connecting.

*5 o Connect the external analogue power amplifier’'s ground cable to the vehicle’s metal frame
when the main unit is connected to the external analogue power amplifier for system
upgrading. If the connections are not seated properly, it may damage the main unit's internal
circuit depending on the connected external amplifier or cause noise.

* When the analogue power amplifier is connected to the main unit, noise may occur or sound
may be warped.
In this case, turn down the gain adjustment on the analogue power amplifier.

z3 169



Printed in China/Imprimé en Chine / Gedruckt in China/ Stampato in Cina/Impreso en China/ HaneuyataHo B Kutae / Printed in China

2016/2 EA-1600E Tweeter

clarion’ Full Digital Sound

@Tweeter Instruction Manual

@Mode d'emploi du tweeter
@Bedienungsanleitung fiir Hochtoner
@Manuale di istruzioni del tweeter
@Manual del usuario del tweeter
@PyKoBoACTBO NONb30BaTeNs ANA TBUTEPA

@Y 1-9-RfiiRE

Clarion Co., Ltd.

All Rights Reserved. Copyright © 2016 : Clarion Co., Ltd.

English

EEE

PACKAGE CONTENTS / CONTENU DE LEMBALLAGE / LIEFERUMFANG / CONTENUTO DELLA CONFEZIONE /

CONTENIDO DEL PAQUETE / COIEPKIMOE KOMNNEKTA / [Eifim

' )
I\ J
@ Tweeter 2 (1) Tweeter 2 (@ Hochtoner 2 (1) Tweeter 2
(2 Mountadapter 2 (2) Adaptateur de montage.......coveuuernecrene 2 (2) Montageadapter .........ecusseresssssssersenes 2 (2) Adattatore di montaggio ........ceeurseuseceese 2
(@) Flush-mount SPacer ........ecuecuneerseesscnneen 2 (3 Monture encastrable avecsupport.......... 2 (3 Einbau-Abstandhalter .........cccveeuseunnunee 2 (3) Distanziatore per montaggio a incasso...2
(@ Leverarm 2 (@ Brasdelevier 2 (8 Hebelarm 2 (@) Braccioregolabile.......coecuerrnruncne )
() Cushion tape 2 (5 Coussinet 2 (&) Polsterband 2 (5 Nastroinschiuma....... 2
(& 23 output cord (1ft./0.3 m).. .1 (&) CordondesortieZ3 (0,3 M).....ccecoseuecuecnee 1 () 23-Ausgangskabel (0,3 m) .... (® CavodiuscitaZ3 (0,3 m).. A1
(@ Extension cord (9.8 ft./3 M) ...cvveruecernecnne 2 (7 Rallonge (3m) 2 (@ Verlingerungskabel (3 m).....cccoecruerennee @ Cavodiprolunga (3 m) .....ccevcunessessneense 2
Screw (M3 X 14 MM)..cvererereernsecnsssnsnsnens 2 Vis (M3 X 14 MM)..rerererererererenannensnenenenens 2 Schraube (M3 X 14 mm)....c.ccrvrerererernenne 2 Vite (M3 X 14 MM).ccrerererererererannnnesenenenene 2
(@ Tapping screw (5 4 X 14mm) ...coueeeencne 2 (9 Visdetaraudage (3 4 X 14 mm)......cceue. 2 (9 Schneidschraube ( 4 X 14 mm) ......eueee 2 (9 Viteautofilettante (Z 4 x 14mm).......... 2
@) Tweeter 2 (1) Teurep 2 @ Yq-9- 2
(2) Adaptador de montaje...........erereesnerrenne (2) MOHTIKHDBIN AAANTEP vevvrrvrsnerresersssnereens @ 9INPT TS~ 2
(3 Separador para montaje aras (3@ YrannuBaemas npocTaBKa (©IPEEPATIVIN. UG L 2
(@ Brazo de palanca 2 (@ KpenexHas cko6a 2 @ UN-7-L 2
(® Cintade montaje de espuma...........cuuee. 2 (5 Ynpyrasnexta 2 ® 7vyavr-7 2
(® Cable desalida del Z3 (0,3 m).......ceeeesene 1 (6) LUHypebixoaHororHanaz3 (0,3 m)............ 1T ® BHAT=R0.3M) cerrrrrreensnsssessssssssessoses 1
(@) Alargador eléctrico (3 m)...ceerescssssssssecs 2 (7) YBAMHUTENBHBIA WHYP (3 M).errrsrseersrsens 2 @ ERI-RBm) 2
Tornillo (M3 X 14 MM) cecvrerrerecrenserensenenne 2 BUHT (M3 X 14 MM) cvuvvrecrenrerenserensennsenees 2 NIYATUZ= (M3 X 14 MM) crrrerrerarerserenne 2
(@ Tornillo autorroscante (% 4 x 14mm)...2  (9) Camonapesatowuii BuHT (3 4% 14mm)..2 (@ FYEYTATUI~ (D 4X 14MM) cerrrrrrrrrrns 2

SPECIFICATIONS / CARACTERISTIQUES / SPEZIFIKATIONEN / CARATTERISTICHE TECNICHE /
ESPECIFICACIONES / TEXHUYECKUE XAPAKTEPUCTUKN / {§ « T

o Tweeter : Pure Soft Dome 1”7 (2,5 cm)
o Impédance normale : 6Q x 2ch

e Réponse en fréquence : 1,5 k ~ 40 kHz
o Poids (un haut-parleur): 77 g

o Tweeter: 1" (2.5cm) Pure Soft Dome
o Normal impedance : 6Q x 2ch

o Frequency response : 1.5k~40kHz

o Weight (one speaker) : 77¢ /0.17lbs

o Tweeter: 1" (2,5 cm) Cipula suave pura
e Impedancia normal : 6 Q X 2 canales

o Respuesta en frecuencia : 1,5 k~40 kHz
o Peso (un altavoz): 77 g

o Teutep : 1" (2,5¢m) c MATKMM Kynonom

o HopmanbHbiit umnepgaHc : 6 Om x 2 KaH.
® YactoTHan xapaktepuctuka : 1,5-40 kly
o Bec (opuH puHamuk) : 77r /0,17¢ynTa

o Hochtoner: 1Zoll (2,5 cm) Pure Soft Dome
o Nennimpedanz: 6 Q x 2 Kandle

o Frequenzgang: 1,5 - 40 kHz

o Gewicht (ein Lautsprecher):77g

®Yq=9—:25mt7YIMR=L
o M VE-F VR 60 x 2ch

© FERAEHE - 1.5k~40kHz

o BE (1551:4): 779

o Tweeter:1” (2,5 cm) a cupola ultramorbida
e Impedenzanormale:6Qx2ch

e Rispostain frequenza: 1,5 k ~ 40 kHz

@ Peso (di un diffusore): 77 g

e N [ N N
- 240mm 54 mm @ 53 mm 13mm _, 22 mm
(@1-9/116") (2-1/87) (@2-11167) (1727) (7/87)
— |
EN g3
EIR : 1 37
<= Qg

N AN J




HOW TO INSTALL / INSTALLATION / EINBAU / INSTALLAZIONE / METODO DE INSTALACION / KAK YCTAHOBUTD / BRfiiAiE

( ) '
u Surface Mount u Flush Mount
m Montage en saillie m Montage encastré
u Aufbau m Einbau
m Montaggio a superficie = Montaggio a incasso
= Montaje superficial m Montaje aras
u [loBepXHOCTHbI MOHTaX ® YTannuBaemblit MOHTaX
u 5y~ RAOHI} m RPAQRH
( 1\
® Flush-mount spacer ass'y
m Monture encastrable avec support
u Einbau-Abstandhalterbaugruppe
Posese 1 weeter vers ¢ basdans € sen g 1 fbcht,pis tourmer e pour e e m Gruppo distanziatore per montaggio a incasso
Driicken Sie den Hochténer in Richtung des Pfeils nach unten und drehen Sie ihn dann zur Befestigung. m Ensamblaje del separafior para montaje aras
Premere il tweeter verso il basso in direzione della freccia e quindi ruotarlo per collegarlo. u (6opKa yTannuBaemMou npocTaBKu
Presione el tweeter hacia abajo en la direccién delaflechay, a ion, girelo para (! m 75991V M AN-Y=-7yEY I
HamuTe TBUTEp BHU3 B HaNpaBNeHUM CTPENIKY, @ 3aTeM NOBEPHUTE, YTOGbI NPUKPENUTH ero.
Y4=-9-EEHORRICHLBHISOES BTRELET, Press the tweeter downward in the direction / Screw (M3 x 14 mm)
of the arrow and then rotate it to attach it. (8) Vis (M3 x 14 mm)
Poussez le tweeter vers le bas dans le sens de Schraube (M3 x 14 mm)
@ Tweeter lafléche, puis tournez-le pour le fixer. (8) Vite (M3 x 14 mm)
3 Tweeter Driicken Sie den Hochténer in Richtung des T°’"'"° (M3 %14 mm)
(P Hochts Pfeils nach unten und drehen Sie ihn dann zur \ (8) Bunr (M3 X 14 mm)
ot o¢ toner Befestigung. ! YYYA7Y1~ (M3 x 14 mm)
a ‘Txeete: Premere il tweeter verso il basso in direzione ‘
o Ts:reee della freccia e quindi ruotarlo per collegarlo. | y'as @F|“5h"'"°““‘sl’a(e’
P “‘j,(-yp- Presione el tweeter hacia abajo en la direccion ‘ (3) Monture encastrable avec
) delaflechay, a continuacion, girelo para support
_ (9 Tapping screw montarlo. | (3 Einbau-Abstandhalter
(9 Vis de taraudage HaXMuTe TBUTED BHU3 B HaNpaBReHuM | ® Distanziatore per montaggio a
Schneidschraube CTPenKu, a3aTem noBepHuTe, 4To6b! incasso .
(9 Vite autofilettante NpUKpenuTh ero. (3) Separador para montaje aras
. - - el
_@Tornillo autorroscante Y4-9-REHOBRIALENSBES B TRELET, (3 yrannusaeman npocraska
(9) Camonapesatowuit BUHT @77‘}J179J|‘Z’\-'J\'
@ 9YEYTATU1~ (x4x 14mm)
| (@ Leverarm
(2Mount adapter (4) Bras de levier
(2)Adaptateur de montage @ Hebelarm
(2Montageadapter (4) Braccio regolabile
(2)Adattatore di montaggio (@) Brazo de palanca
(2)Adaptador de montaje < (@) KpenexHas cko6a
(2MoHTaxHblil agantep @ bI=7-h
@IYINITI- J
— 1\
~
() Cushion tape
5) Coussinet
(5 Polsterband /N
5) Nastroin schiuma 5
(®) Cinta de montaje de espuma 1 =
5)Ynpyras nexrta : Orificio
®7v93v5-7 1 OtBepcTue . _——Doortrim
: n Garniture de portiére
. | Tiirverkleidung
Backing paper Rivestimento del pannello
Papier support Moldura de la puerta
Trégerpapier [iBepHan 06nML0BKa
Rivestimento di R7NUL
supporto Tweeter
Papel protector (1) Tweeter
BymaxHas Hochtdner
noanoxKa (1) Tweeter
-9~ Tweeter
& J (1) Teutep
Jq4-9-
& J . @

CONNECTION EXAMPLE / EXEMPLE DE RACCORDEMENT / ANSCHLUSSBEISPIEL / ESEMPIO DI COLLEGAMENTO / EJEMPLO DE CONEXION / IPUMEP NTOAKNHYEHNA / $E5f1

Tweeter output terminal
Borne de sortie du tweeter
Hochtonerausgang

Polo di uscita del tweeter
Terminal de salida del tweeter
BbixonHoii pasbem TBUTEpa

Y4-9-thEF

Connect to the Z3 tweeter output terminal.

Procédez au raccordement sur la borne de sortie du tweeter Z3.
An den Z3-Hochtonerausgang anschlieBen.

Collegare al polo di uscita del tweeter Z3.

Realice la conexidn con el terminal de salida del tweeter Z3.
Nopakniounte K BblxoguuMyﬁpasbeMy TBUTEpall.

23 FH0Y-9-ENEFIERLET,

@ 13 output cord (1ft./0.3m)

(6) Cordon de sortie Z3 (0,3 m)
13-Ausgangskabel (0,3 m)

(6) Cavo diuscitaZ3 (0,3 m)
Cable desalidaZ3 (0,3 m)

L

(Black):Lch
(Noir) : Canal gauche
(Schwarz): L-Kanal

(6) Wnyp BbixoaHoro curnana Z3 (0,3 m) (Nero): L ch
©)Z3 %};J:I-F(O.Sm) (Negro): canal
izquierdo

(YepHbiii) : J1 kaH.

(%):Lch

Main Z3 unit

Unité principale Z3
23-Haupteinheit
Unita principale Z3
Unidad Z3 principal
OcHoBHOIi 610K 23
23 5f

Red):Rch
(Rouge) : Canal droit
(Rot): R-Kanal
(Rosso): Rch

(Rojo): canal derecho
(Kpachbin) : 1 KaH.
(#):Rch

@

() Prolunga (3 m)

@
@

ERI-F@3m)

(@ Extension cord (9.8ft./3m)
() Cordon prolongateur (3 m)
Verldngerungskabel (3 m)

7) Alargador eléctrico (3 m)
(7) YanuHuTenbHbli WHYP (3 M)

Input cord Tweeter:Rch
Cordon d’entrée 1) Tweeter : Canal droit
Eingangskabel Hochtdner: R-Kanal

1) Tweeter:Rch
Tweeter: canal derecho
1) Teutep : I kan.

®Y4=-9-:Rch

Cavo diingresso audio
Cable de entrada
Wnyp BXOAHOrO CMrHANA

@ Tweeter:Lch
(1) Tweeter : Canal gauche
(D Hochténer: L-Kanal
(1) Tweeter: Lch

Tweeter: canal izquierdo
(1) Teutep : J1KaH.

®Y4=5-:Lch






